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The Effect of Induration Condition on the Quality
of Various Iron Pellets.

Kazuo Kunii, Reijiro Nisuipa, Yasuo Kamarta, Hisamitsu HARADA,

Yoshikazu KATSUMATA, Takeshi NONOMURA and Mitsuhiro AWAJ
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Fig. 1. Relation between crushing strength

and induration time.
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v Tablle' {.- Properties of raw material and product.
, E : : Porperties of product
. . Properties of raw. material : : — . :
- ) & , b0 ~| & Compression-Reduction test
g - . |5 . & Dia w3 2 FeO i i
o Chemical composition(%)| « & |< § & S 8L e Particle size after Reduc-[Shrin-
] Sox | EE8 55w $ Rd test (mm) ;txc;:r} kagte_:
i : BT W A4 10~ ratio | ratio
T. Al1,O H X Q . o o
|'T.Fe|FeO [SiO; [A1:0:] CaO D?w\!’ ©C Y [(mm) = %) | (%) >10 1°2 <12 | (%) (%)
B s | 1200 | 18°4 | 260 l 144 ] 0°17 | 94*17| 5°5| 0°4|37°5 ] 12°6
E 64°42| 0°41} 3*70| 1°59|<<0°10, 896 :
< ) . 1350 17‘3 827 l 946 1°0°26 | 99°9 0 0*1 § 34°0 7°5
% 9 1200 | 15°8 96 | 23°7 | 0°13 | 72°7 | 22*1 5*2 | 54*6 |"17°3
8 54°63| 1°17| 5°58) 8°57|<<0°10| 94°8 . -
&} 1350 | 15°5 398 | 15°5 0’26 992 0°2 04 ‘ 506 | 11°7
*¥
=% ‘ : 1200 | 126 69 | 18°5 [ 0*16 | 93°7 4°6 1°5 [ 454 | 29°0
) § 66°73] 0°80, 2°00| 048] tr 97°6 - -
. 4 q ' i 1350 | 12°5 184 | 14°3 |'0°18 | 94°2 52| 0°6 | 43°8 5°5.

* XU bF4 b 1% BN : :
SRR TR Ly PRI DMERZBET, BESOLK20E ATV,

" Table 2. Properties of raw materials.

: Chemical composition (2) ' Particle
Remarks Kind of raw materials - size -
' T.Fe | FeO | SiO: | ALO; | €aO | (—=44£%)
Jedway | Jedway | : | 61°77 | 25748 | 5'81| 1713 | 4736 | - 643
Mozan | Mozan 50°¢0 | 23°32| 15°54 | 048 | 0°76 | 590
J.R.G. Jedway 1/3, Rompin 1/3, Goa SK 1/3 62°69 | 10°80 3°58 | 207 | 1°49 ‘ S 6403
B.R.G. | Brasil 1/3, Rompin 1/3, Goa SK 1/3| 64'90 | 250 | 1-83| 2:01 | 0°10 | 517 .
~ Goa SK 40%, Brazil 209, Rompin 10% IR TS vio . ' oy
MX ? Sannicola_s 15%, Ironstone 15% LC 7757 2789 2, 19 0737 5177

Table 3. 'Results of test operations.

_ | Tumbling | Reduction test L . N

Indu-| |G | Poro- test of (GAKUSHIN) | Compression-Reduction test
Re- Kk iatlon Dia |Gre” | sity | FeO | products. o o 11, mbling test| PaTticle size afteripeqy . [surin-
marks jemp. ngth (mm) ction’ | ‘after Rd test Rd test (mm) | ction | kage.
' »(OC) (mm) (kg) (%) | (%) . ratio (mm)|(mm) } ‘10 RS ratio | ratio -

- |4+0°*5 | +5 (/a)‘ TR i >10 | ropiol 172> () | ()

Jedway 1265 13'9 596 | 20°39| 2°30 | 97°4 | 97°0 | 75°7 | 98°96| 98°84| 95°1 éll

98 4| 05572 67
1300 | 13°8 | 696 | 17°64| 195 | 98°2 | 980 | 73*9 | 99°28|. 99°20[-97°8 | 1*& | O

S .
4 140°8 | 3°1

Mozan | 1300 | 138 390 | 15°91; 0°90 | 97°7 | 97°9 | 62°2 | 98°83| 98°97| 99°9 01 tr 61°3 72

"J.R.G. | 1350 | 13°4 | 478 | 13°21| 0°37 | 98°8 | 984 | 74*4 | 98°81| 98°99| 94°7 | 4'9 | 0°4|35°3 | 6°9

B.R.G-1 1330 | 14°0 | 231 | 22°74| 0°87 | 94°3 | 92°5 | 63%2 | 98°40; 98°32| 93°5 57
Y 11380 | 1404 285 | 21°75] 1°16 | 94°6 | 93*7 | 60°3 | 98°96| 98°84| 94°1 4+8

BR.G | 1335 | 1476 | 323 | 2082 104 | 944 | 93°8 | 734 | 9880 98°76 95°6 | 3
-R. 1350 | 14°5 | 356 | 18°97| 096 | 94°3 | 94°0 | 72°8 | 99*12| 9924 95°8 | 3

MX-7 | 1350 | 14°8 377 | 17°72}) 1°58 | 97°2 | 96°8 | 76°6. 99‘23%;99}38 944 51| 05| 51°5 6°4

Marcona| — | 14*2 | 212 | 27710/ 0°09 | 9374 | 932 | 80°7 | 84°72| 83+68| 90°5 | 67 | 2°8 | 524 | 15°4
- [1°3 | 156 7 834 ; 88 [10°8 |04 [50°8 [7°2 .

* Using a auxiliary burner.
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Fig. 4. Effect of induration temp. on
crushing strength. ‘
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A: BRG-1, B: BRG-2, C: MX-7, D: L.R.G

Photo. 2. Microstructure of various pellet.
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Thermal Expansion, Softening .and Degradation Behaviours of
Ore, Sinter and Pellet.

Dr. Shajiro WATANABE and Yasumoto OTAKE
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